Вы находитесь на странице: 1из 30

DD210 5910

SECTION 3
DRILL FEED
GLISSIERE

SPARE PARTS MODIF. DESIGNATION BILL OF MATERIAL


DOCUMENT MODIF. DESCRIPTION NOMENCLATURE
DOCUMENT PIÈCES
DE RECHANGE

5515 3432 Kl TF512 DRILL FEED 5515 3432


GLISSIERE TF512

5501 8570 cM TF510 HOSES SET 5501 8570


LOT DE FLEXIBLES TF510

7701 7505 A TF500 PERCUSSION STOP 7701 7505


ARRET DE FRAPPE TF500

Copyright © Sandvik Mining and Construction


ID: 7849 5910 EN - 26-11-2012 CM-AK
23 A 100 101 102 103 105 281 518 590

299

518 4
22
553 590
27
202 521

DIRECTION B
205
591
33 553
32
600
31 34
25
201 285
590
553 555
518
590
193
43 218 512 553
51
285 590 42 45 555 601 553
38
518 555 518 285 205

555 38 590 262 36

518

SECTION C -- C
3
44

590 192 2
553 205
6
518 41

38 281 29 28 5 201
C C
553
26
285 552 173 39
24 191 518

190 590
DIRECTION A

194

195

35 196
21
201 553 197
104
553 37
556
328 556
556 328 30 560
B

551 534 32Kl 1/ 2


FEED ASSEMBLY
551 534 32
Ref Part No. Description Standard designation Qty

1 344 495 02 BEAM ASSEMBLY TF500--12’ SEP. PART LIST 1


2 550 859 22 CYLINDER ASSEMBLY SEP. PART LIST 1
3 550 384 72 WIRE ROPE SEP. PART LIST 1
4 550 384 74 WIRE ROPE SEP. PART LIST 1
21 325 321 68 FRONT CENTRALIZER SEP. PART LIST 1

22 326 818 98 HOSE REEL ASSY SEP. PART LIST 1


23 325 116 38 REAR FRAME 1
24 263 685 98 TRAVELLING CENTRALIZER SEP. PART LIST 1
25 302 861 58 CARRIAGE ASSEMBLY SEP. PART LIST 1
26 325 124 98 PLATE 1

27 322 021 58 PLATE 1


28 263 375 08 PLATE 6
29 330 016 98 SLIDE PIECE TF AND TFX SLIDE PIECE 8
30 289 221 28 NUT 1
31 331 341 78 BRACKET 1

32 265 914 08 SUPPORTING BLOCK 1


33 209 600 78 SIGN 1
34 816 746 59 ADAPTER (HYDRAULIC) 1.1/16--12JIC 1
35 320 654 08 CONDUIT 1
36 207 568 08 PLATE 1

37 207 752 88 HEXAGON HEAD BOLT M12 1


38 209 027 18 RETAINER SCREW 7
39 208 353 08 PLATE 16
41 550 123 95 FRAME 2
42 331 435 08 BRACKET 2

43 332 767 78 CYLINDER SEP. PART LIST 2


44 550 231 17 HOSE SUPPORT SEP. PART LIST 1
45 331 436 28 FRAME 2
100 551 501 59 MOUNTING PLATE 1
101 551 501 27 RUBBER BUFFER 1

102 800 460 49 HEXAGON HEAD SCREW M10X25--8.8 SFS--ISO 4017 2


104 800 548 79 HEXAGON HEAD BOLT M20X100 m8.8 SFS 2063 2
173 800 460 49 HEXAGON HEAD SCREW M10X25--8.8 SFS--ISO 4017 32
201 800 194 09 HEXAGON HEAD SCREW M12X20--8.8 SFS--ISO 4017 6
202 800 824 29 HEXAGON HEAD SCREW M121X25 m8.8 SFS 2064 2

205 442 776 90 HEXAGON HEAD SCREW M12X35 8.8 SFS 2064 10
218 815 747 79 HEXAGON HEAD BOLT M12X85 m8.8 SFS 2063 4
262 800 196 59 HEXAGON HEAD SCREW M16X30 4
281 442 665 20 HEXAGON HEAD BOLT M16X100 m8.8 6
285 442 221 70 HEXAGON HEAD BOLT M16X120--8.8 SFS 2063 16

299 442 642 20 HEXAGON HEAD BOLT 16X90 m8.8 SFS 2063 2
328 800 547 49 HEXAGON HEAD BOLT M20X90 m8.8 SFS 2063 6
512 811 260 29 LOCK NUT M12 m8 BH8 4
518 811 259 69 LOCK NUT M16 m8 B--lock 31
521 817 807 89 LOCK NUT M20 m8 DIN 980 1

552 851 282 09 DOUBLE LOCK WASHER M10 32


553 851 068 09 DOUBLE LOCK WASHER M12 25
555 850 687 49 DOUBLE LOCK WASHER M16 32
556 851 283 39 DOUBLE LOCK WASHER M20 9
560 852 747 59 DOUBLE LOCK WASHER M27 1

590 550 130 61 DOUBLE LOCK WASHER M16 42


591 428 074 48 WASHER 1
600 455 332 90 SCREW N:O 2 X 5 SMS 1549 4
601 445 854 70 HEXAGON SOCKET HEAD SCREW M16X30 m8.8 SFS 2219 4

551 534 32Kl 2/ 2


BEAM ASSEMBLY TF500--12’

344 495 02

201 553

5
1
6

201 553

201 553

Ref Part No. Description Standard designation Qty

1 064 814 42 BEAM 12’ TF500 1


5 208 917 48 GUIDE STRIP TF500--12’ L=5143 4
6 208 926 28 MOUNTING PLATE 29
201 800 194 09 HEXAGON HEAD SCREW M12X20--8.8 SFS--ISO 4017 31
553 851 068 09 DOUBLE LOCK WASHER M12 31

344 495 02b 1/ 1


550 859 22 B
1 (2) CYLINDER ASSEMBLY 100702

Sandvik Mining and Construction Oy, Drills Tampere © 2010


550 859 22 B
100702 CYLINDER ASSEMBLY 2 (2)

Ref. Part no. Description EN Standard designation Qty


e
1 550 859 07 CYLINDER SEP. PART LIST 1
2 323 610 98 IDLER WHEEL SEP. PART LIST 1
3 262 512 08 BUSHING L=610 1
4 801 031 49 BONDED SEAL U 17,4X24X1,5 2
5 207 144 68 ADAPTER R6-JIC8 L=70 1
. . . . .
6 817 991 29 STRAIGHT THREAD ADAPTER JIC 3/4-16 1
7 817 183 59 SWIVEL NUT ELBOW 90 JIC 3/4-16 2
8 263 487 98 BRACKET 2-TOOL BOX 1
9 448 170 10 HEXAGON SOCKET SET SCREW M12X20 m12.9 8

Sandvik Mining and Construction Oy, Drills Tampere © 2010


A

11 12

4
5

A -- A
SECTION

10

550 859 07 1/ 2
CYLINDER
D70, d50, Lmin2469, s1722

550 859 07
Ref Part No. Description Standard designation Qty

1 550 859 16 CYLINDER TUBE D70 L2132 1


2 550 859 12 PISTON ROD D50 L2324 1
3 550 540 70 CYLINDER COVER 1
4 872 630 89 PISTON SEAL 1
5 872 632 39 RING 2

6 872 631 09 PISTON ROD GUIDE RING 2


7 872 634 99 ROD SEAL STEPSEAL 2
8 550 546 00 PISTON ROD GUIDE RING D55 d50 L15 2
9 550 546 02 WIPER D58.8 d50 L9.5 (58.8x50x6.33.2) 1
10 550 546 03 SEAL D70 d65 L5 1

11 812 604 09 PLUG R3/8 1


12 801 031 49 USIT--SEAL U 17,4X24X1,5 1

PARTS TO BE ORDERED SEPARATELY:

13 550 550 45 SEAL KIT INCL. PARTS 4--10 AND 12 1

550 859 07 2/ 2
0101 DMPP 323 610 98A 1/ 1

PULLEY WHEEL ASSY

323 610 98

Ref Part No. Description Standard designation Qty

1 320 417 08 BRACKET FOR PULLEY WHEEL 1


2 332 779 38 IDLER WHEEL 1
3 206 116 88 SHAFT 1
4 345 710 92 FLANGE 2
5 422 292 00 CIRCLIP 90X3 1

6 800 083 39 SPRING–TYPEE STRAIGHT PIN 8X36 1


7 867 986 99 DEEP GROOVE BALL BEARING 2
8 572 102 40 GREASE NIPPLE AR 1/8 1
9 888 172 19 RELIEF FITTING 1/8’’ 1/8’’ 1
10 345 710 91 FLANGE 1

E 2001 SANDVIK TAMROCK CORP. TAMPERE PLANT


P.O.Box 100
FIN–33311 TAMPERE, FINLAND Trade Reg. No. 2.852
Tel. +358 205 44 121, Telex 22335 parts fi
Telefax +358 205 44 4771
WIRE ROPE

550 384 72

Ref Part No. Description Standard designation Qty

1 262 508 68 BAR 1


2 262 509 98 BAR 1
3 550 374 29 WIRE ROPE 0
4 800 485 09 HEXAGON NUT M16 m8 SFS 2067 2
5 811 259 69 LOCK NUT M16 m8 B--lock 2

550 384 72 1/ 1
WIRE ROPE

550 384 74

7 4

Ref Part No. Description Standard designation Qty

1 262 508 68 BAR 1


2 206 288 28 CONNECTING PIECE 1
3 550 374 29 WIRE ROPE 0
4 800 485 09 HEXAGON NUT M16 m8 SFS 2067 1
5 811 259 69 LOCK NUT M16 m8 B--lock 1

7 550 130 61 DOUBLE LOCK WASHER M16 1

550 384 74A 1/ 1


1004 DMPV 325 321 68fC 1/ 1

FRONT CENTRALIZER

325 321 68

6
8

3
4
1

15,20,25,30,35

9 10
7

Ref Part No. Description Standard designation Qty

1 325 322 98 FRONT CENTRALIZER Front centralizer welding assy 1


3 263 634 18 BUFFER 1
4 263 934 08 JAW 1
6 442 831 40 HEXAGON HEAD BOLT (HALF THREAD) M20X150 m8.8 SFS 2063 1
7 800 532 09 HEXAGON HEAD SCREW (FULL THREAD) M12X35 m8.8 SFS 2064 4

8 851 283 39 DOUBLE LOCK WASHER M20 1


9 851 068 09 DOUBLE LOCK WASHER M12 4
10 817 807 89 LOCK NUT M20 m8 DIN 980 1
15 331 912 31 WEAR PIECE D=41 1

ALTERNATIVE PARTS FOR PART 15

20* 331 912 32 WEAR PIECE D47 1


25* 331 912 33 WEAR PIECE D57 1
30* 331 912 34 WEAR PIECE D66 1
35* 332 110 78 WEAR PIECE SPECIAL LONG L=118 D41 ONLY TF FEED 1

E 2004 SANDVIK TAMROCK CORP. TAMPERE PLANT


P.O.Box 100
FIN-- 33311 TAMPERE, FINLAND Trade Reg. No. 2.852
Tel. +358 205 44 121, Telex 22335 parts fi
Telefax +358 205 44 4771
1005 DMMK 326 818 98a 1/ 1

HOSE REEL ASSY

326 818 98

DRAWING 1--326 818 13


14
12
9
10
6

7
5
8

3
11

Ref Part No. Description Standard designation Qty

1 321 736 88 HOSE SUPPORT 1


2 265 633 08 SHAFT 1
3 265 635 68 BASE PLATE 1
4 208 849 08 BUSHING D70 d58,2 L136 1
5 323 405 68 IDLER WHEEL 1

6 884 875 59 DEEP GROOVE BALL BEARING SKF 6011 1


7 511 053 10 DEEP GROOVE BALL BEARING SKF 6012 1
8 804 146 49 DEEP GROOVE BALL BEARING 61826 1
9 514 014 30 LOCK NUT KM10 SKF 1
10 514 410 30 LOCK WASHER MB 10 1

11 884 868 29 HEXAGON SOCKET COUNT.SUNK HEAD SCREW M12X25 m10.9 DIN 6
12 265 271 88 COVER 1
13 800 196 59 HEXAGON HEAD SCREW M16X30 4
14 850 687 49 DOUBLE LOCK WASHER M16 4
15 572 102 40 GREASE NIPPLE AR 1/8 1

E 2005 SANDVIK TAMROCK CORP. TAMPERE PLANT


P.O.Box 100
FIN-- 33311 TAMPERE, FINLAND Trade Reg. No. 2.852
Tel. +358 205 44 121, Telex 22335 parts fi
Telefax +358 205 44 4771
263 685 98 fC
1 (2) TRAVELLING CENTRALIZER 110329

Sandvik Mining and Construction Oy, Drills Tampere © 2011


263 685 98 fC
110329 TRAVELLING CENTRALIZER 2 (2)

Ref. Part no. Description EN Standard designation Qty


e
1 263 684 68 FRAME 1
3 263 934 08 JAW 1
5 442 831 40 HEXAGON HEAD BOLT M20X150 m8.8 SFS 2063 1
6 851 283 39 DOUBLE LOCK WASHER M20 1
7 817 807 89 LOCK NUT M20 m8 DIN 980 1
. . . . .
15 331 912 31 WEAR PIECE D41 1
*20 331 912 32 WEAR PIECE D47 1
*21 551 744 01 WEAR PIECE D51 1
*25 331 912 33 WEAR PIECE D57 1
*30 331 912 34 WEAR PIECE D66 1
. . . . .

Sandvik Mining and Construction Oy, Drills Tampere © 2011


1197 TTi 302 861 58 1 /1
DRILL CARRIAGE

302 861 58


 
 

 

Ref Part No. Description Standard designation Qty

1 325 237 08 DRILL CARRIAGE ASSY INCL. PARTS 20 1


2 150 577 48 SCREW 2
3 152 320 78 TIGHTENING PLATE 2
4 800 558 89 BOLT M20X1,5X50 m8.8 SFS 2066 2
5 150 601 48 SCREW 4

6 851 283 39 LOCK WASHER M20 9


20 870 942 09 THREAD ELEMENT M20 X 1,5 6

 1997 TAMROCK CORP., Tampere Plant, Service


P.O.Box 100
FIN–33311 TAMPERE, Finland
Tel. +358 205 44 121, Telex 22335 parts fi
Telefax +358 205 44 4771
0400 DMPV 332 767 78b 1/ 1

IMPULSE CYLINDER

332 767 78

Ref Part No. Description Standard designation Qty

001 332 766 48 BODY 1


002 345 702 38 PISTON 1
003 041 443 58 REDUCER R1 1/4” – R1/4”, KS140H 1
004 041 444 88 SPRING 1
005 810 039 89 WIPER 30–40–5–7 1

006 810 119 99 U–SEAL S8–30 30–38–6 1


007 522 151 20 O–RING 44,2X3–1 SMS 1586 1
008 804 160 09 BONDED SEAL U 10,7X16X1,5 D2=12,4 1
009 816 701 89 STRAIGHT THREAD CONNECTOR 9/16–18JIC 1
010 887 328 89 PLUG DIN 910 1
011 550 018 27 GUIDE GUIDE RING 35/31/9.6 1

E 2000 SANDVIK TAMROCK CORP. TAMPERE PLANT


P.O.Box 100
FIN–33311 TAMPERE, FINLAND Trade Reg. No. 2.852
Tel. +358 205 44 121, Telex 22335 parts fi
Telefax +358 205 44 4771
0106 DMMK 550 231 17aD 1/ 1

HOSE SUPPORT ASSEMBLY


TF 500

550 231 17

DRAWING 1--550 231 17--D


b
c

5
a
4 5
d
1 2

Ref Part No. Description Standard designation Qty

1 550 231 18 HOSE SUPPORT SEE ADDITIONAL SPARE PARTS 1


2 330 105 88 HOSE SUPPORT ASSEMBLY 1
4 801 777 39 LOCK NUT M24 m8 DIN 985 1
5 851 284 69 DOUBLE LOCK WASHER M24 1

ADDITIONAL SPARE PARTS FOR PART 1:

a 331 735 88 HOSE BRACKET FEED HOSES 1


b 550 183 45 HOSE BRACKET ROTATION HOSES 1
c 332 296 38 HOSE BRACKET PERCUSSION HOSES 1
d 209 567 98 HOSE BRACKET IND. SENSOR HOSE 1

E 2006 SANDVIK TAMROCK CORP. TAMPERE PLANT


P.O.Box 100
FIN-- 33311 TAMPERE, FINLAND Trade Reg. No. 2.852
Tel. +358 205 44 121, Telex 22335 parts fi
Telefax +358 205 44 4771
DRAWING 1--550 144 64--M

550 185 70cM 1/ 2


HOSING

550 185 70
Ref Part No. Description Standard designation Qty

2 853 396 79 ADAPTER (HYDRAULIC) 1,1/16--12 JIC 4


3 817 164 69 ADAPTER (HYDRAULIC) 3/4--16 JIC 5
4 817 184 89 ADAPTER (HYDRAULIC) 9/16”--18 JIC 2
6 879 395 59 ADAPTER (HYDRAULIC) 1,5/16--1,1/16 JIC 2
7 550 143 90 COLLECTING PIECE SEP. PART LIST 1

9 879 396 89 ADAPTER (HYDRAULIC) 12--10HMTXS(1,1/16--7/8JIC) 2


10 816 765 49 ADAPTER (HYDRAULIC) JIC 7/8--14 2
630 592 008 60 HYDRAULIC HOSE ASSEMBLY 2SC06MS AA--500--JIC 1
631 592 008 36 HYDRAULIC HOSE ASSEMBLY 2SC06MS AA--900--JIC 1
640 592 008 76 HYDRAULIC HOSE ASSEMBLY 2SC08MS AA--800--JIC 1

641 592 008 76 HYDRAULIC HOSE ASSEMBLY 2SC08MS AA--800--JIC 1


644 592 008 76 HYDRAULIC HOSE ASSEMBLY 2SC08MS AA--800--JIC 1
651 886 782 79 HOSE ASSEMBLY PA12 6/4 SININEN--00 0.4
660 592 013 56 HYDRAULIC HOSE ASSEMBLY 2SC10MSA AA--800--JIC 1
661 592 013 56 HYDRAULIC HOSE ASSEMBLY 2SC10MSA AA--800--JIC 1

667 592 029 46 HYDRAULIC HOSE ASSEMBLY 3W12MS AA--800--JIC 1


670 592 029 46 HYDRAULIC HOSE ASSEMBLY 3W12MS AA--800--JIC 1
671 592 029 46 HYDRAULIC HOSE ASSEMBLY 3W12MS AA--800--JIC 1
740 592 007 72 HYDRAULIC HOSE ASSEMBLY 2SC08MS AA--1800--JIC 1
741 592 007 72 HYDRAULIC HOSE ASSEMBLY 2SC08MS AA--1800--JIC 1

744 592 012 56 HYDRAULIC HOSE ASSEMBLY 2SC08MS AA--2500--JIC 1


760 592 047 80 HYDRAULIC HOSE ASSEMBLY 2SC10MSA AA--2400--JIC 1
761 592 047 80 HYDRAULIC HOSE ASSEMBLY 2SC10MSA AA--2400--JIC 1
767 592 022 76 HYDRAULIC HOSE ASSEMBLY 3W12MS AA--2600--JIC 1
770 592 022 76 HYDRAULIC HOSE ASSEMBLY 3W12MS AA--2600--JIC 1

771 592 022 76 HYDRAULIC HOSE ASSEMBLY 3W12MS AA--2600--JIC 1


799 592 029 26 HYDRAULIC HOSE ASSEMBLY 1SN12MS AA--650--JIC 1

550 185 70cM 2/ 2


550 143 90 aC
1 (1) Collecting piece / ASSEMBLY, SLU 100701

Ref. Part no. Description EN Standard designation Qty


e
1 550 143 89 FRAME Machining, collector assy, SLU 1
2 800 714 99 HEXAGON SOCKET SET SCREW M6X6 DIN 913 1
3 817 991 29 STRAIGHT THREAD ADAPTER JIC 3/4-16 2
4 886 783 09 ADAPTER (HYDRAULIC) 1511-6/4-1/8" 1
5 550 143 91 STRAIGHT THREAD ADAPTER 1/2" -> JIC4, inside thread 1/8" 1
. . . . .

Sandvik Mining and Construction Oy, Drills Tampere © 2010


E-13-11-2012 JB-GP Page 1

TF500 PERCUSSION STOP


ARRÊT DE FRAPPE TF500
7701 7505

SPARE PARTS

SANDVIK MINING AND CONSTRUCTION LYON S.A.S.


19, av. De Lattre de Tassigny
B.P. 46 - 69881 MEYZIEU cedex, FRANCE
Tel: +33 (0)4 72 45 22 00 Fax: +33 (0)4 78 31 79 80
Page 2 7701 7505 E-13-11-2012 JB-GP

7701 7505 TF500 PERCUSSION STOP A


ARRÊT DE FRAPPE TF500

SANDVIK MINING AND CONSTRUCTION LYON S.A.S.


19, av. De Lattre de Tassigny
B.P. 46 - 69881 MEYZIEU cedex, FRANCE
Tel: +33 (0)4 72 45 22 00 Fax: +33 (0)4 78 31 79 80
E-13-11-2012 JB-GP 7701 7505 Page 3

1 7701 7505 TF500 PERCUSSION STOP A


ARRÊT DE FRAPPE TF500

REP. REFERENCE QTE.


DESIGNATION DESCRIPTION
ITEM PART NB. QTY.
1 78144172 1 PERCUSSION STOP VALVE VALVE ARRET DE FRAPPE

2 77017792 1 PERCUSSION STOP VALVE BRACKET SUPPORT VALVE ARRET DE FRAPPE

3 80053179 2 SCREW H M12X40 VIS H M12X40

4 85106809 2 WASHER M12 NORD LOCK RONDELLE M12 NORD LOCK

4 80082149 2 NUT H M12 ECROU H M12

6 80657449 4 SCREW CHC M8X50 VIS CHC M8X50

9 BT00000744 2 HOSE 4SH A,A M10 LG:750 FLEXIBLE 4SH A,A M10 LG:750

Bold Part Nb: Separate parts list / Référence en gras: Nomenclature séparée

SANDVIK MINING AND CONSTRUCTION LYON S.A.S.


19, av. De Lattre de Tassigny
B.P. 46 - 69881 MEYZIEU cedex, FRANCE
Tel: +33 (0)4 72 45 22 00 Fax: +33 (0)4 78 31 79 80
Page 4 7814 4172 C-13-11-2012 JB-GP

7814 4172 PERCUSSION STOP VALVE A


VALVE ARRET FRAPPE

FITTING PERCUSSION RETURN


FITTING PERCUSSION

SANDVIK MINING AND CONSTRUCTION LYON S.A.S.


19, av. De Lattre de Tassigny
B.P. 46 - 69881 MEYZIEU cedex, FRANCE
Tel: +33 (0)4 72 45 22 00 Fax: +33 (0)4 78 31 79 80
C-13-11-2012 JB-GP 7814 4172 Page 5

1/1/ 7814 4172 PERCUSSION STOP VALVE A


VALVE ARRET FRAPPE

REP. REFERENCE QTE.


DESIGNATION DESCRIPTION
ITEM PART NB. QTY.
1 70130095 1 PERCUSSION STOP PISTON PISTON ARRET FRAPPE

2 70290630 1 BODY CORPS

3 70801187 2 TEE FITTING F/F/F 7/8SAE-1"1/16SAE ADAPTEUR TE F/F/F 7/8SAE-1"1/16SAE


4 70801249 1 UNION RACCORD

5 70880239 1 RETURN SPRING D:2.5 LG:78 RESSORT RAPPEL D:2,5 LG:78

6 73411131 1 SEAL AS 20X30X4/6 JOINT AS 20X30X4/6


7 73414612 1 O-RING NITRIL 2.62X23.47 JOINT TORIQUE NITRIL 2,62X23,47
8 73419914 1 ROD SEAL D:20 JOINT TIGE D:20

9 81676679 1 STRAIGHT FITTING M/M 7/8JIC-3/4SAE ADAPTEUR DROIT M/M 7/8JIC-3/4SAE


10 87229289 3 STRAIGHT FITTING M/M 1"1/16JIC-1"1/ ADAPTEUR DROIT M/M 1"1/16JIC-1"1/
16SAE 16SAE
11 73804186 2 45° FITTING M/M 7/8JIC-7/8SAE ADAPTEUR 45° M/M 7/8JIC-7/8SAE
12 73809512 1 STRAIGHT FITTING M/M 5/16JIC-1"1/ ADAPTEUR DROIT M/M 5/16JIC-1"1/
16SAE 16SAE

SANDVIK MINING AND CONSTRUCTION LYON S.A.S.


19, av. De Lattre de Tassigny
B.P. 46 - 69881 MEYZIEU cedex, FRANCE
Tel: +33 (0)4 72 45 22 00 Fax: +33 (0)4 78 31 79 80
SANDVIK MINING AND CONSTRUCTION LYON S.A.S.
19, av. De Lattre de Tassigny
B.P. 46 - 69881 MEYZIEU cedex, FRANCE
Tel: +33 (0)4 72 45 22 00 Fax: +33 (0)4 78 31 79 80